CI:EEINED) BANa RS

EAREES M4
2024- 00105 |SEFOws

2024- 00805 | L Af-zXUMSAIE (17&- 2F8)

2024- 00905 | EA-RHURAIEE (178-278)

2024- 00805  |V4rvhit EERUMALE

2024- 00205  |LA{AIiE

2024- 03205 | B EEERAE

2024- 01035 |ERXAE

2024- 00805 |EFMEMTFAUMAIE (GRUMIE - 1M (8 FAZEAKER)
2024- 00605 |LERM

2024- 00405 |Z&JOvI15

2024- 03305 |HRBEMKE-HEKE

2024- 03405 |RAKARKE

2024- 03505 |4/k#2ows (600 -900%Y)

2024- 02805 [RUFIY1—LERUE

2024- 02405  |TK/KE& (H500~7004 1 X)

2024- 02505  |LiEEE (NHLERE H500~ 18004 1 X)
2024- 04105 | FLF v ANEHER (500:600-7004 1 X)




INSPECTION CERTIFICATE

2 7

Mmoo R

701-4264 ﬁ
REP 2602-1 _—— — R—
BRI AT R AT L5 Sheet No. 159868-5-1
& I Hifir B
HASHY Y 2AENY B Date of Issue 2023.8. 22
B A B K |JIS G 3532 Sk X1 ¥ —72/
Specification|Low carbon steel wires AMETIS - E—MAS  538-0041 KERMBERRSRLITRIFES
ﬁiﬁ ; %‘E‘%‘ 3 \Jb = hm&ﬁ TEl: 06-6961-1751 (1%)
Type SWM-P Wire Techno Ltd. [fE&s
%'i ij: 2 60mm 3-3-8 IMAZUKITA TSURUMI-KU OS
Diameter ' H A ¥ UM R BRI L GA0506005
B % 1
tit =
Quant 1y R
h AR R 998, 00k - , W‘/
Weight 5 g Manager of Quality Control. X); _
R E HE By it SR
Ltem Diemeter Tans! le Raduction Twist Appear
Strangth of Ares Test anoi EUEE 2= i &
mm N/mm2 %
Spec. 2,54 540 30 Charge No. Note
Lot. No. ~ ~ ~
2. 66
10700011895-001 2.57 714 55 __good good 772155
e T e
K .
ra) 729
= NEV
|ﬁﬂkﬁ-f': A VETEY B
(=3 Chemical Compotision (%)
LS LBIRE #ifE | BRES | si Mn P 5 B | BN
Mill Name Material | Charge No.| 100 X100 X100 | X 1000 | < 1000 ppm_ 10.4
~ B = ~ 60 ~ 40 ~ 40 0~ 70|~ 1.8
SWRNMGK 772155 5 20 54 15 14 45 0.8
EENEkt &t

GODO STEEL, LTD.




£ | 2 ‘z =
BEZER : 116070528 N

Wiovatsy RBIG B kst Funvit-ER g
T 676-0155 E-E R )
&
ERkE mE (A% -LEAH)
E % ﬁ % ! jchg-a?_§‘t§:l10°.FIS'P%x1DDSO)
SWM-P JI1SG3532 642364 4 5 22 13 1
$hEE ik iR it 2kERA F5HERA R
21606710063 2,90 ) {,600 016 8 1 B2 A 2016 F TRANA| NI6CE TRIUA
FERE
AREH (R ER [
T - ¥ OE H B R Bl ik = B Bl & B& X ® U gy B ® A 0.2% W A v EE KB
( mm ) = ( N ) N / nd C% Y|l C% )| (N N / i
ﬁgﬁ@ 2.84 540 30,0‘
) ee - - -
i )45 6.8 § 4,743 143 5.1 600D 600D [SHRHG
i 2,85 6,38 ! 4,776 149 57.4 600D 600D [SURHSE
Tk biselm u| IBE (&) & O #
= H LS %Fk Ax)H R
| - Sl s B OR |
= — T R fA-_.-‘J! S B e > _f. =
#_=| Gle o
HEIRRSE |54 N { o~ Rk 2 it




101-4264

T LLy R 4 7 PO T R AT £ 526021

INSPECTION CERTIFICATE

B E R | R

162368-3-1

Sheet No.
@ I H#r B
HAXHY I RRAENY B Date of Issue 2023.12. 21
B M & & |JIS G 3532 &%k #XEHI21Yv—72/
Specification|Low carbon steel wires KIRL - H—LEA  538-0041 xwi'rﬁﬁﬂlz#mn:aTE 3%8%E
- 2> 5 — FFBR TEL 06-6961-1751 (f¢)
Type SW-P Wire Techno Ltd.
R 3. 20mn 3-3-8 INAZUKITA TSURUMI-KU 0S sgg
Diameter ' B AR RE JE UM ST BB T
X :
tit
WA K E AR
Weight 5, 000. 00kg Manager of Quality Control.
oo ®E | 3R Y ﬂﬂ'fﬁ e,
e STN/“;h G W wEEs | &%
mn m.
Spec. 3.12 540 30 Charge No. Note
Lot. No. ~ ~ ~
3.28
10800004497-001 112 63 good good 703145
10800004497-002 728 64 __good good 622370
10800004497-003 726 63 good good 622370
10800004497-004 725 64 good good 622370
10800004497-005 725 64 good | good 622370
r_ E:l [ g = ,[:‘:':*_’*f 2 -_"-Y_\“
R i T PR EEIRE
| (I ’2}‘, , (T3] st P 2B TR
o ST A0 NN 3R 7 v =4 T L
é R J | L
E 1-‘ £ =3 ‘r‘ﬁ 'TEQ- ’El-
RS Chemical Compotision (%)
HeRpT4 WA | WRET [ si Mn P 5 B | BN
; : X100 | X100 X100 | X 1000 | X 1000 ppm ]0.4
Mill Name Material | Charge No. =% n el ~ ~ adl oe B~ 18
SWRM6EK 703145 6 22 55 12 12 41 0.7
SWRMEK 622370 5 20 b5 19 15 43 0.8
A RE k=t

GODO STEEL, LTD.




701-4264
[ LL) Y 4 = P T R AR T 1 B2602- 1

“rAHHIEAEDY

INSPECTION CERTIFICATE

Bk E R B R

Sheet No 162367 -1-1
A
Date of Issue 2023.12. 21

i . e e
Specification|Low carbon steel wires xu&:;&-%;gﬂﬁ&u 538-0041 XIEARARS#L3ITE3HS S
- S5 —F Rk TEL 06-6961-1751 (f) 087008
Type SWM-P Wire Techno Ltd. [f&p 1 =i
R 4. 00mn 3-3-8 IMAZUKITA TSURUMI-KU OSAKIK; 638-004 .@
Ea%%ter ' B AR S LA /1 WTE T “"g e i 0A0506005
Quantity 13 e "‘ﬂ‘—l“"
TN RICEER \
Weight 13, 000. 00kg Manager of Quality Centrol. )(x _ WL/
- "R ELTS Y i T
&l Diameter Tensi le Reduction Twist Appear
. SI;'/::;*' of "A‘rea Tost ance WPMES i# =
Spec. 3. 92~ 540 N 30 N Charge No. Note
Lot. No. 2.08
10600016693-001 3.93 620 69 good good 703247
10600016693-002 3.93 616 68 good good 713204
10600016693-003 3.93 597 70 good good 713204
10600016693-004 | 3.93 606 i good good 103247
10600016693-005 3.93 601 70 good good 703247
10600016693-006 3.93 597 69 good good 703043
10600016693-007 3.93 615 70 good good 703043
10600016693-008 3.93 597 10 good good 703247
10600016693-009 3.93 604 10 good good 703247
10600016693-010 3.93 598 69 good good 713204
10600016693-011 3.93 619 69 good good 713204
10600016693-012 | 3. 93 615 69 good | good 703330
10600016693-013 3.93 609 10 good good 703043
T —h !#n T #\:- g - [ 3 = e « T
e g DA Y N s
(Y AN gten ot XA FA 1 15
- A N B 5. T LYY
- -
R AE Y G VL F (%
. =37 251 Chemical Compotision (%)
mampA WITE | WES c Si Mn P S B B/N
Mill Name Material | Charge No. XLOOB XLOO ><1020 X}f)oz)o XIEO(ZO oppmm 0.4 »
SWRM6K 703043 5 19 54 17 16 46 0.8
e o SHRNGK 703330 6 21 55 16 11 45 0.8
& R Rk =1t SWRNGK 713204 8 20 53 18 T 3 0.8
GODO STEEL LT, SWRM6K 703247 5 20 53 13 12 44 0.8

|




INSPECTION CERTIFICATE

101-4264 ﬁlﬁ__ ﬁjz _ﬁ i%

) LUy 3 P T AR T 1 826021

Sheet_No. T 1&?68—2-1 HI
< I HiF A
BAXHYIERCENY B Date of Issue 2023.12. 21
II
& M o % [JIS G 3532 SR BRI —T0/
Specification|Low carbon steel wires KIS - B—SEH  58-0041 KIEHBRARSRLITEIESS
- B 25 ) — AR TEL 06-6961-1751 ({%)
Type SWM-P Wire Techno Ltd.
R 5 00mn 3-3-8 INMAZUKITA TSURUMI-KU 0S
Diameter ' H ARPE R AU FR R E T |
X 2
tit
A SR R
AR R 1, 992. 00K Tiv GO0
Wei ght : ; [ Manager of Quality Control. |
N EL LS Y it e |
Item Diameter Tensile Reduction Twist Appear
Strength of Aren Test ance AR # =
wm N/mm2 % f
Spec. 4.90 540 30 Charge No.| Note {
Lot. No. o -~ e
5.10 |
10600016682-001 4,97 675 62 good good 703134 I|
10600016682-002 4.97 718 61 good goad 703134 1

l.f

[ eEE [WauE] ) = |
ER Ll it i!i]d\7 i
niEs S R 5753 |

o 34k
_ LS Chemical Compotision (%)
RIGMPT 4 fHfE BUSHE S C S Mn p S
Mill Name Material | Charge No. X100 | X100 X100 | X1000 | <1000
13~ 18 A 30 ~ 60 ~ 40 ~ 40
SWRM15K 703134 14 18 57 12 14
BRI GK =4t

GODO STEEL, LTD.




INSPECTION CERTIFICATE

701-4264
#MF } 2602-1 ——-—_
LU R 3 P A T R ARET £ 65260 TR 1623 T
s 1 Hj_":'tf B
HRAKAYILAEDY B Date of Issue 2023.12. 21
@ A Ltk |JIS G 3532 ke wREHIVIY—T2/
Specification|Low carbon steel wires KIRTH - B0k  536-004t KEHMRES$LITEISSS
T o5 I — FARR TEL 06-6961-1751 ()
Type SW-P Wire Techno Ltd. )
e 2= 6. 00m 3-3-8 IMAZUKITA TSURUNI-KU 0S A
Diameter ' H A BE S UG ORI T
£ :
uantity ” R e il
7 = nnggﬂﬂ
\Tﬁigtg & 2, 000. 00kg Manager of Quality Control. XX ‘ MJM\/
Item #ﬁ % Eliﬂlﬁ‘é ey e e
Olmater | Jomes | "edustion AL - wEES | =
am N/mm2 %
Spec. 5.90 540 30 Charge No. Note
Lot. No. i = il
6.10
10600016688-001 5.97 621 64 good good 713236
10600016688-002 5.97 641 62 good good 713236
-4 = e _ - == I
{24 - w PIBuECIR U=GF o
@2l — = #:r oot [P T B Ry L)
— s~ TL
P T R
B ==35%5; Chemical Compotision (%)
RUSAFT 4 L eME = c Si Mn P S
Mill Name Material | Charge No. X100 | x100 X100 | <1000 f <1000
13~ 18 o 30 ~ 60 ~ 40 ~ 40
SWRM15K 713236 15 19 57 16 12
SRS =t

GODO STEEL, LTD.

“

|




INSPECTION CERTIFICATE 6000, s EEL. LTD. 0SAKA WORKS

Contract No. E3No: 506623A6054 ﬂ H ﬁ E ! EH E @AﬂﬂaﬁTA&kﬂﬁﬁﬁﬂf

. s 5 A .
Order’ s No.  HYEBAES: 1-1-2, NISHIJIMA, NISHIYODOGAWA-KU, 0SAKA, JAPAN

Supplier x X *: m#ﬁﬂ‘*ﬁ: o ;
Specification #® #®: JIS G 3112 sgzgs JIS No. JISEZEETE® : QAD507003
c"f“"" RERX: RY2tREHhUERTE IRBREW cortiticate no. AR E S : 1020231203194
Shipper ; Ship No. A% : Date 2178 : 2023/12/26
Destination 8  #B: B — K 1225 60064
IWES:
Chemical. Composition LR S ()
S iz e Length | Quantity Mass Charge Nol ¢ Si Hn p S
N 3 X100 | X100 | X100 | X1000 | X1000
RIS £ = B = ikg - L Max. Max. Max. [Max. Max.
27 550 15 50 50|
D6 1 1,012) 723148 14 17 66 23 26
D& 8 8,128] 723150 15 18 64 24 28
D6 3 3,056 723151 15 18 64 32 27
D6 2 2,023| 723152 15 18 65 32 25
adE mban B X
att 14 14,219 =
S i z e Charge No.|Tensile Test 5 &K B B (GL=8D) g Jod m pRet e : - /_:_::‘: 2
+ & ® = xr:#% T.s.i;l:/!l:z EL.QU; R.A.&;} An:!: . [
Mi 44 din. £ o S g b
s zss. O _ soo| "™ 15 1.50 | 180 R7ZnAoyadai
D6 723149 7 495 30 G0O0D
D6 723150 361 518 30 500D
D6 723151 324 512 30 GOOD
D6 723152 341 515 29 GOOD =i .
] ::—:,. 3534165? : ' o
san DO IR LY
— ==
W SV 22 5
.-d_.-'_. S o

Head of Quality Contro! DepifSiyess

nnHE‘EE-&

ﬁiﬂn THAT THE MATERIAL DESCRIBED HEREIN HAS BEEN MADE IN ACCORDANCE WITH THE RULES OF THE CONTRACT. o= 2 = [
REOHNREAZERMICROTEEZN. ZOERBEMERELTNS &L EEHALET. = - == 2 -




[ <7 2023-12-25 10:32:11 JST
y £ Ammmo Digitnl Uime Stawyp Servies

EXE A4t 7100-0012 RERFRESBAMBITRE7E 18 RHMERLEL (5B
Shipper WA EMkRS 2 Heed Office : Kasumigaseki Tokyw Blde. (15F) , 3-7-1 Kasumigeseki, Chiyoda—ku Tokyo 100-0013 Japan

HHE e S mmu 6D-31447 2 YRES 1woics . D-018941

RRERBMHRANBTL

TOKYD STEEL MFG.GO.,LTD.

LRI NIRGE Y UPCL it
EcoVisian2050

Customer IR ERL 4 B GEE  GimE 17 Emvflm 2023.12.22 ERBES Cortificato No. 351700
A2 Jry TR e
8 . ‘.? cRRENST - SRS
Swecirication J1S G 3112 SD295 DIEES 0A0607018. - :
_-’*?1.?- s, HRERBR %3 mE AR
4 & OQuantity e e _E Impact Test Through—thin_.‘.kngss
<+ i ' & B "«5 Gh:;;ao;ar:tlcs . w =
=% A% | 2AY |3 B 53 ) J Reduction of Area % [ 1°
Size Length ) ) Charge No. M/md WPa) | 9 | 9 123 ae|l1]2] 3] Remark
Bundles | Pieces PTier:Lls Welgh1(:kg) 505 | 440 16
MIN -600 MIN
BLUE BAR D 10 6.0M|[ | 13 7280 i 24461 N1-9404 | 331 | 468 29 (jr [ : ‘;;E o B
S-TOTAL 13 7280 i 24461 /_:; £
\ %3 f:‘;f:r‘
T
LA e B S0
- RERNEAEELES,
g YA NS %
—r——Ti 4
; N i JILSS
G-TOTAL 241461 L
b 1 SIERIEE 128 Stondard A: :ASTH EB/EBD G:ENION0E-1 D: s ERRR A L RN Luocsinel T ransverae W:
X1Ten5“8 fost g: EE%&:::E??E% btjzw:itudinll :-‘:Ilﬁﬁﬁl Trensverse - trpact Tost %E:ﬂi':*: ’fﬁi;‘![m Jl.nm T‘l ;ugﬁful?nTKﬁ‘cL L]
AR St s K8 LT F R e e T v
[ 2 motm bend Test  Spedod 180" R=1.5D b4 2. B - ik Visual ond Dimensions & Gibond
£ = B 7 Chemical Composition (%) EREXRIIOEEORES LB o THESh, ZOBRBALHKEL TNEILEERBLET.
- CI S H MN H S I 1 l ] | l I | | We heraby certify that ahove stesls have been satisfactorily tested in accordance with the specification.
X100 X1000 X100 X1000 X10000
Charge No. 27) b5 150 50 50
MAXMAX MAXMAXMAX
N1-9404 17 11 52| 24 24
BT - 77125505 AR BRI e X Fasote,
OKAYAMA PLANT: 4-1-1, Minamise, Kurashiki-city, Chief Inspestor TSUDA KOJ1
Okeyama pref.712-8585, Japan Ouality Control Sec. Okeyama Plant




[,5/3'3 2023-12-15 09:36:21 JST J

i Digital Time Staxp Service ﬁ e ﬁ%ﬁ%ﬁi ”
TOKYD STEEL MFG.CO.,LTD. TSR hwes - urtgim
i X R AHETI00-0013 ERBFRARENSI TH 7§15 AAMERLL (58 -0 500200
Shipper AR EAEXSH Read Office : Kasumigaseki Tokyu Bldg. (I5F) , 3-7-1 Kasumignseki, Chiyodz—ku Tokyo 100-0013 Japan
¥R . GD_: 1447 3% Y IRFEE Invoice o, D"018526
Customer WARAENRKX S feE : 3.12.14 IEBHBE S Cortificate No, 349916
5 & _ TEOERE
comodity B4 4 5l S e BRI IEAEDY
# & D) A ol SE
spesification  JIS G 3112 SD285 BIEES QAOGO?_Q*IS;. . : X
» : WERE %3 L L
o & Quantity e A Impact -Test Through-thickness
R st | - Ch teristi
< ik £ & w3 s s | ‘ !;;auuer;: ics & =
&l au waY 5 B Py .g':., g{’,".ﬂ{h Yisld | pomtim | Reduction of Area 9%
Size Length . . Charge No. Nod WPa) | % | % |2l 1 ]2 ]3] ae |1 ]2]3]awe Remark
Bundles | Pieces Total Weight
' Pieces (ke) 295 | 440 16
MIN 600 MIN
! i
BLUE BAR D 13 6. OM 14 42000 | 25074 N1-3065 | 319 | 459 271G G
S-TOTAL 14[ 4200 | 25074 eS| PP
A — |
E RS 4
G-TOTAL i 25074
1 5I3EEE 5 Standard A-JIS 2 2241 B:ASTH EB/EEN C:EN10002-) D: k%3 smEs nm:unr&uzuammamm—u [ ]
Tensile Test zg m::;':::fﬂﬂm b?mwml RASS e [wpact Test: 7&"1;2:32“»: f-llnsll Im ?“Ii?%mimmge{“ "
BUBE Spacisen K EREBUS Rectangular L:AKEBK Roond iﬁﬁg‘iﬁg‘ﬂm ot tip of striker 0:2m P:ém
FAEM Gauge Longth W:200m N:50mm P:8do 0:5.65/7So R: o SHFE bainel energy 0:1500 R:3004 50 7 & F Notoh T:¥ U:U
[ 2 faIfstl Bend Test &M Gifod 180" R=1.5D b a #B - Bk 1% Visusl and Dinensions &% Gidood
it & Bk % Chemical Composition (%) PRERSEBEEORBE IR TEEIL, TOBERBREBEL TWIILEHBLET.
# B q S Il MN H S l l | | | [ l | I We hereby certify that above steels have besn satisfactorily tested in accordanca with the specification.
X100 1000 X100 X1000  X10000
Charge No. 27 55 150 50 50
MAXMAX MAXMAXMAX
N1-3065 15 14 51| 26/ 25
ELTR
BT : 77128505 MM ey’ X Loscote,
OKAYAMA PLANT: 4-1-1,Minamise, Kurashiki-city, Chief Inspector TSUDA KOJY
Okayama prof. 712-8505, Japan Quelity Contro] Sec. Okayema Plant




B RS IFE £ #stat

9B E3E S CERTIFICATE No. & A-4886-0 JFE Bars & Shapes Corporation

ZEES  CRDER Ne. : EO5HOUS20500 INSPECTION CERTIFICATE N
;f% 2% CUSTOMER Do) AR S Y AR EBIERT
- L= ST — B HASIRE1 TS ’
T = 4 PROJECT NAME : 7EER TEL CRE-447-4224
# X F SHIPPER D EbiEM RS L IEHOIE DEALSRSHIP: Z-H4mbr (k) [l
£ #&  SPECIFICATION : IS G 23112 SD295 HifF g SHIP DATE 20204F 128 24H s
2{3EH# TENSILE TEST ﬁg . % & =
s § 8 — 2|EERE X =k e "HEM A J STPION
BREEE | 8 & ~F & & % B OB | nany |SRRE R NI R CHEMICAL _COMPOSITION %
reos| TS | R g | B | s | C [ s v | P | s Ceq | 18 Ceq
. R e N/mn2 5wl igg° X100 X 1000 %100 | x100
O it gl 47 QUANTITY | WASS  Dyry  Tago- 75 |MIN| R= [wAX [MAX [waX_ [MAX [MAX
mo ke 295 600 | 18| 1. 5D 27 55 150 50 50
0-M0427 Di6 X 3500 1, 260 364 497 | 24 GOOD ¢ 19 14 49 29 27| »
10,296
0-H0437 D16 X 8000 - 500 364 407 24 GOOD [« 18 14 49 29 27| ¢
5, 616 /
0-H0437 Di6 X 7000 4 eud 364 497 24 GOOD 19 14 49 29 27 /
6, 540
I A X5t 22,452
= RE 22, 452
|
AT i E (KB &0 m &
‘;( g . = 'E fIl 2 FE8 308,
— AN [ S - S - P
(D G im0 ZOBRERERPTUTT,
E22 A N !J_ /f' ) IR e @ P E-{E{-}I’i%
_l S— g % Ll:l)o E\- 2 - e e
Eiwvr::‘/&it%tr AENA 3 &KX2H
| I l — i
| , ) WE EA
LM R EORERS, TRICAR LA LAERT D, i
1 We beraby cettify thal the material teseribad herein has heen Lesied and inspected wilh satislastory resuli in sccordanza with the reguirement of Lhe mbove spewilication, MANAGER OF
| QHALITY ASSURANCE SEC.
HMIZUSHIMA WORKS
#%EE  SURVEYOR SEEREEE




